

CLIENT INFORMATION
John Doe and Associates, Inc.
123 Any Street
Old Town, Texas 77444
Project No.: 555

PROJECT INFORMATION
 John Doe
 123 North Street
 Carrollton, Texas 75006

Report
 Test code 7: PLM
 EPA 600/R-93/116 and/or EPA-600/M4-82-020 Method



This test report contains the following sections: Chain of Custody and Report

Sample #- Layer #	Location	Layer Type	Characteristics	Asbestos		Non-Asbestos		Comments	Point Count
						Fibrous	Non-Fibrous		
1-1	Kitchen	Floor Tile	Homog., Black, Fib.	NAD			100%		
2-1	Office	Ceiling Tile	Homog., Multi, Fib.	3% Amosite	70% Mineral Wool		27%		
3-1	Hall	Texture	Homog., Cream, Non-Fib.	NAD	5% Polyethylene		95%		
4-1	Basement	Insulation	Homog., Grey, Fib.	NAD	50% Cellulose		50%		
5-1	Attic Insul. (Vermiculite)	Vermiculite	Homog., Beige, Fib.	Trace Actinolite			100%		
6-1	Sheet flooring	Sheet Flooring	Homog., Multi, Fib.	NAD	35% Cellulose 5% Synthetic		60%		
7-1	Ceiling Tile	Ceiling Tile	Homog., Multi, Fib.	<1% Chrysotile	65% Mineral Wool 5% Cellulose		30%		
7-2		Mastic	Homog., Brown, Fib.	NAD	< 1% Talc		100%		
8-1	Popcorn Texture	Texture	Homog., White, Fib.	5% Chrysotile			95%		
9-1	Roofing	Shingle	Homog., Black, Fib.	NAD	15% Synthetic		85%		
10-1	Floor Tile	Floor Tile	Homog., Multi, Non-Fib.	NAD			100%		
11-1	Wall System	Texture	Homog., White, Fib.	NAD	5% Cellulose		95%		
11-2		Tape	Homog., Cream, Fib.	NAD	85% Cellulose		15%		
11-3		Joint Comp.	Homog., Cream, Fib.	3% Chrysotile			97%		
11-4		Drywall	Homog., Multi, Fib.	NAD	10% Cellulose 2% Fibrous Glass		88%		
11-5	Wall System	Composite	Homog., Multi, Fib.	<1% Chrysotile			100%		